







Parts Breakdown

AC310H

Products with multiple versions are listed in subsiding order with the newest version on top not indented

<u>Fig #</u>	<u>Part ID</u>	<u>Part Name</u>	<u>Quantity</u>
1	HY00000213	HEX. SOCKET HEAD BOLT M6X90, AC310H	4
2	HY00000214	HEX. SOCKESPRING WASHER 6, AC310H	4
3	HY00000215	FLAT WASHER 6, AC310H	4
4	HY00000216	CYLINDER HEAD L, AC310H	1
5	HY00000217	HEAD GASKET L, AC310H	1
6	HY00000218	VALVE PLATE L CPL., AC310H	1
7	HY00000219	OUTLET VALVE, AC310H	1
8	HY00000220	INLET VALVE, AC310H	1
9	HY00000221	CYLINDER GASKET L, AC310H	1
10	HY00000222	CYLINDER L (60HZ), AC310H	1
11	HY00000224	ELBOW 8-R1/4, AC310H	1
12	HY00000225	RING 8, AC310H	1
13	HY00000226	RING NUT 8, AC310H	1
14	HY00000227	ELBOW 10-R3/8, AC310H	1
15	HY00000228	RING 10, AC310H	1
16	HY00000229	RING NUT 10, AC310H	1
17	HY00000230	CONNECTING ROD L ASS'Y, AC310H	1
18	HY00000231	SHEET RING L, AC310H	1
19	HY00000232	SHEET LEAF SPRING L, AC310H	1
20	HY00000233	WEARING L, AC310H	1
21	HY00000234	HEX NUT M18, AC310H	1
22	HY00000235	CONED DISC APRING 18, AC310H	1
23	HY00000236	BALANCER (60HZ), AC310H	1
24	HY00000238	SPACER, AC310H	1
25	HY00000239	CRANK SPACER L, AC310H	1
26	HY00000240	CRANK SPACER H, AC310H	1
27	HY00000241	PAN HEAD SCREW M5X16, AC310H	3
28	HY00000242	FLAT WASHER 5, AC310H	3
29	HY00000243	FTAPPING SCREW 4X18, AC310H	3
30	HY00000244	FILTER COVER, AC310H	1
31	HY00000245	FILTER, AC310H	1
32	HY00000246	CRANK CASE COVER, AC310H	1
33	HY00000247	O-RING, AC310H	1
34	HY00000248	CONNECTING ROD H ASS'Y, AC310H	1
35	HY00000249	SHEET RING H, AC310H	1
36	HY00000250	LEAF SPRING H, AC310H	1
37	HY00000251	WEARING H, AC310H	1
38	HY00000252	PIPE 8, AC310H	1
39	HY00000253	HEX SOCKET HEAD BOLT M8X70, AC310H	4
40	HY00000254	FLAT WASHER 8, AC310H	4
41	HY00000255	SPRING WASHER 8, AC310H	4
42	HY00000256	CYLINDER HEAD H, AC310H	1
43	HY00000257	HEAD GASKET H, AC310H	1
44	HY00000258	VALVE PLATE H CPL., AC310H	1
45	HY00000259	CYLINDER GASKET H, AC310H	1
46	HY00000260	CYLINDER H (60HZ), AC310H	1
47	HY00000262	CYSTAFFING L, AC310H	1
48	HY00000263	CYSTAFFING H, AC310H	1
49	HY00000264	HEX NUT M8, AC310H	1
50	HY00000265	CAPACITOR RUN ASS'Y, AC310H	1
51	HY00000267	HEX SOCKET HEAD BOLT M6X40, AC310H	4
52	HY00000268	FLAT WASHER 6, AC310H	4
53	HY00000269	SLEEVE 6, AC310H	4
54	HY00000270	CUSHION, AC310H	4
55	HY00000271	CRNAK CASE, AC310H	1
56	HY00000272	BALL BEARING 6305LLB, AC310H	1
57	HY00000273	BEARING RETAINER, AC310H	1
58	HY00000274	COUNTERSUNK HEAD SCREW M5X12, AC310H	3
59	HY00000275	STATOR, AC310H	1
60	HY00000277	KEY 6, AC310H	1
61	HY00000278	ROTOR, AC310H	1
62	HY00000279	BALL BEARING 6303LLB, AC310H	1
63	HY00000280	O-RING 49, AC310H	1
64	HY00000281	REAR BRACKET, AC310H	1



Parts Breakdown

AC310H

65	HY00000242	FLAT WASHER 5, AC310H	4
66	HY00000282	SPRING WASHER, AC310H	4
67	HY00000283	HEX BOLT M5X146, AC310H	4
68	HY00000284	FAN 195, AC310H	1
69	HY00000285	RETAINING RING 14, AC310H	1
70	HY00000286	MOTOR COVER B, AC310H	1
71	HY00000287	BUSHING, AC310H	1
72	HY00000288	THERMAL CIRCUIT BREAKER, AC310H	1
73	HY00000290	MOTOR COVER C, AC310H	1
74	HY00000291	POWER SUPPLY CORD W/PLUG, AC310H	1
75	HY00000294	CORD, AC310H	1
76	HY00000296	CORD CRAMP, AC310H	2
77	HY00000298	SWITCH ASS'Y, AC310H	1
78	HY00000300	RING NUT 6, AC310H	1
79	HY00000301	PIPE 6, AC310H	1
80	HY00000302	BARREL NIPPLE R1/4-25, AC310H	1
81	HY00000303	CHECK VALVE, AC310H	1
82	HY00000304	RING 6, AC310H	1
83	HY00000305	RING NUT 6, AC310H	1
84	HY00000228	RING 10, AC310H	1
85	HY00000229	RING NUT 10, AC310H	1
86	HY00000306	PIPE 10, AC310H	1
89	HY00000309	TANK CPL., AC310H	1
90	HY00000311	INDICATION LABEL, AC310H	1
91	HY00000312	DRAIN SOCKET, AC310H	1
92	HY00000313	PAN HEAD SCREW M5X10, AC310H	7
93	HY00000282	SPRING WASHER, AC310H	7
94	HY00000242	FLAT WASHER 5, AC310H	7
95	HY00000314	SIDE PANEL COVER, AC310H	1
96	HY00000315	SIDE PANEL, AC310H	1
97	HY00000316	FRAME CPL., AC310H	1
98	HY00000317	FOOT, AC310H	4
99	HY00000318	SLEEVE 6, AC310H	4
100	HY00000319	FLAT WASHER 6, AC310H	4
101	HY00000320	HEX SOCKET HEAD BOLT M6X12, AC310H	4
102	HY00000215	FLAT WASHER 6, AC310H	4
103	HY00000321	HEX NUT M6, AC310H	8
104	HY00000214	HEX. SOCKESPRING WASHER 6, AC310H	4
105	HY00000322	HEX NUT M5, AC310H	2
106	HY00000323	PIPE 8, AC310H	1
107	HY00000324	FRONT PANEL ASS'Y (NPT1/4), AC310H	1
108	HY00000241	PAN HEAD SCREW M5X16, AC310H	3
109	HY00000282	SPRING WASHER, AC310H	3
110	HY00000242	FLAT WASHER 5, AC310H	3
111	HY00000327	FRONT PANEL, AC310H	1
112	HY00000328	GAUGE COVER, AC310H	3
113	HY00000329	INDICATION LABEL, AC310H	1
114	HY00000330	SAFTY VALVE CPL., AC310H	1
115	HY00000332	MANIFOLD L (NPT1/4), AC310H	1
116	HY00000336	BARREL NIPPLE R1/4-30, AC310H	1
117	HY00000337	QUICK COUPLER L NPT1/4, AC310H	2
118	HY00000340	TAPER SCREW PLUG R 1/4, AC310H	1
119	HY00000341	REGULATOR L, AC310H	1
120	HY00000342	INDICATION LABEL, AC310H	1
121	HY00000343	PRESSURE GAUGE JOINT, AC310H	1
122	HY00000344	PRESSURE GAUGE L, AC310H	1
123	HY00000345	MANIFOLD A (NPT1/4), AC310H	1
124	HY00000347	PRESSURE GAUGE H, AC310H	1
125	HY00000348	REGULATOR H, AC310H	1
126	HY00000349	INDICATION LABEL, AC310H	1
127	HY00000350	MANIFOLD H, AC310H	1
128	HY00000351	QUICK COUPLER H R1/4 LEFT SCRE, AC310H	2
129	HY00000352	RUBBER SLEEVE, AC310H	2
130	HY00000353	SAFETY VALVE CPL. 30, AC310H	1
131	HY00000355	INDICATION LABEL, AC310H	1
132	HY00000356	MOTOR COVER A CPL., AC310H	1
133	HY00000358	CAUTION LABEL, AC310H	1



Parts Breakdown

AC310H

134	HY00000243	FTAPPING SCREW 4X18, AC310H	4
135	HY00000361	CHECK VALVE, AC310H	1
136	HY00000362	UNLOADING VALVE, AC310H	1
137	HY00000363	O-RING 17, AC310H	1
138	HY00000364	CAUTION LABEL, AC310H	1
139	HY00000282	SPRING WASHER, AC310H	3
140	HY00000238	SPACER, AC310H	1
141	HY00000214	HEX. SOCKESPRING WASHER 6, AC310H	4
142	HY00000224	ELBOW 8-R1/4, AC310H	1
143	HY00000225	RING 8, AC310H	1
144	HY00000226	RING NUT 8, AC310H	1
145	HY00000238	SPACER, AC310H	1
146	HY00000243	FTAPPING SCREW 4X18, AC310H	5
147	HY00000267	HEX SOCKET HEAD BOLT M6X40, AC310H	4
148	HY00000224	ELBOW 8-R1/4, AC310H	1
149	HY00000225	RING 8, AC310H	1
150	HY00000226	RING NUT 8, AC310H	1
151	HY00000225	RING 8, AC310H	1
152	HY00000226	RING NUT 8, AC310H	1
153	HY00000340	TAPER SCREW PLUG R 1/4, AC310H	1
154	HY00000336	BARREL NIPPLE R1/4-30, AC310H	1
155	HY00000336	BARREL NIPPLE R1/4-30, AC310H	1
156	HY00000340	TAPER SCREW PLUG R 1/4, AC310H	1
157	HY00000336	BARREL NIPPLE R1/4-30, AC310H	1
158	HY00000340	TAPER SCREW PLUG R 1/4, AC310H	1
159	HY00000336	BARREL NIPPLE R1/4-30, AC310H	1
160	HY00000343	PRESSURE GAUGE JOINT, AC310H	1
161	HY00000347	PRESSURE GAUGE H, AC310H	1
162	HY00000336	BARREL NIPPLE R1/4-30, AC310H	1
163	HY00000340	TAPER SCREW PLUG R 1/4, AC310H	1
164	HY00000313	PAN HEAD SCREW M5X10, AC310H	4
165	HY00000282	SPRING WASHER, AC310H	4
166	HY00000242	FLAT WASHER 5, AC310H	4
167	HY00000224	ELBOW 8-R1/4, AC310H	1
168	HY00000219	OUTLET VALVE, AC310H	1
169	HY00000220	INLET VALVE, AC310H	1
170	HY00000359	CAUTION LABEL, AC310H	1
171	HY00000365	N/A	1
172	HY00000366	CASTER ASSEMBLY, AC310H	1